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FHEAR | He
PARTS NAME: | BRACKET

SN. PART NO. DESCRIPTION DESCRIPTION QY
5BED  |BHES EHAH (R EHAR R %e

L |785-02000005 HERE ABSORBER COVER

2 |6B/T5783-M8x35 7 R8N0 BOLT M8x33 3

3 [oB/197.1-8 THES VASHER 8 1

4 |185-00000003 B ROBBER (AP 4

s |185-02020003 K LONG BOLT )

6 (185-02020004 H 1 ED VASHER B )

7 {185-02020002 W B VASHER B )

g [185-02020001 BEEAER ABSORBER WASHER B 4

g |185-02020100 BE B ABSORBER B )

10 |185-01020001 BIAE BRACKET 1

11 |T85-01020008 FULE R N10xL. 25x28 BOLT M10x1. 25x28 )

17 [oB/TEIT0AMI0x1. 25 [ s EML0x1. 25 NUT M10x1. 25 )

13 [6B/T97.1-10 F4E10 WASHER 10 2

14 |GB/T889. 2-M10x1.25 [N /A4t S EBML0xL. 25 NUT, SELF LOCKING M10x1.25 | 2

15 |F60-01010104 TERYB SUPPORTING ASSY B 1

16 |T85-01010203 TEBERHE BUSH, NYLON 2

17 [Fe0-01010103 XHERREAE BUSH, NYLON !

18 [F60-01010004 BER A E BUSH, NYLON )

19 |6B/T818-Mex10 A LEAT Mox10 SCREW M6x10 1

20 |T85-01010003 ERAZA WIRE, LEAD A 1

2 (F60-01010002 K2R (F) BRACKET, CLAMP (RIGHT) 1

27 |F15-01010007 ik R NUT )

23 |F25-01010011 ikee it e NUT )

24 |TB/T7940. 1-M6 BRAE AT Mo NIPPLE, GREASE 3

25 (18501010210 AT CAP, GREASE NIPPLE 3

26 |T60-01010301 kTR BRACKET 1

)7 [6B/T894.1-16 WA ELS CIRCLIP 16 )

28 [T60-01010004 HHAE BUSH 4 1 FOR BV-D

29 {T60-01010005 A BUSH B ) FOR B-D

30 |T60-01010006 AR PIN UPPER SHOCK MOUNT |

3 |6B/7897. 2-3x16 R AR 4 3x16 PIN, SPRING 3x16 2

3 [185-01010206 TERERAE COLLAR, DISTANCE 1

33 (18501010207 IS SPRING |

34 |T85-01010208 HELR PLATE 1

35 (6B/T5783-M6x10 XA RNx10 BOLT Méx10 |

36 |6B/T823-Mex16 0N AT Mexl6 SCREN M6x16 )

37 T60-00000003 R BN E COVER, ABSORBER 2

38 |6B/T5783-M8x25 N N8x25 BOLT M§x25 4

39 [185-00000007 REERE SPRING 4

40 {T60-00000002 EEREBEN PLATE, ABSORBER )

41 {785-0000006 ¥HEYE NUT )

42 [185-01020005 FEIEAE BUSH )

43 |185-01020004 FEIEYR 0-RING )
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FHHaf: | #E
PARTS NAME: | BRACKET
SN, PART 0. DESCRIPTION DESCRIPTION T
5BEE [EHRS AR () R4 (X 5E
44 |185-01020006 Wi T A BUSH 1
45 |185-01020007 WEZE S ABSORBER BLOCK 1
46 |185-00000020 HEZHE VAHSER 4
47 |6B/T923MIx1. 25 [EBEE ML 25 NUT M12x1. 25 !
48 [185-01020010 £H CIRCLIP 1
49 |T85-00000004 WERER BOLT, ABSORBER )
50 |T85-00000019 B WIRE, LEAD C 1
S1 [185-00000002 HHhHEA WASHER A )
52 [185-00000001 Bl kA WASHER 2
53 [185-00000100 EERE B ABSORBER ASSY (LEFT, RIGHT) !
54 |185-01010403 EHEE CONICAL SPRING 1 BY-D/BW-D
55 {T85-01010400 £ AL 44 LIMITATIVE ROD ASSY 1 BM-D/BY-D
56 [F60-010100034 &R L DOUBLE-EDGED TUBE 1
57 [T60-01010001-D xEHtE (£) BRACKET, CLAMP (LEFT) 1
5§ [F60-01010102 TER LR SUPPORTING ASSY A 1
59 [185-01020003 KRR AE BUSH 1
60 |T85-01020002 et L WASHER 1
61 |6B/T894.1-18 WREEEEL CIRCLIP 18 1
62 [185-00000017 BB BUSH A )
63 [185-01010007 FhA ks BUSH 1
64 |T85-00000016 kLt PIN UPPER SHOCK MOUNT 1
65 [Fé0-01010001 KRR (£) BRACKET, CLAYP (RIGHT) ! FOR FV-T
66 | GB/T3785-M6x20 TFEELEAT Mox20 SCREW Mgx20 )
67 |GB/T97.1-6 T4REo WASHER 6 )
68 |F60-01010200 RAGRREH RAISE SENSOR ASSY 1
69 [E10-01010008 RANMER ANODE 3
70 |6B/T5783-M6x25 NG Mox2S BOLT M6x25 6
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FR@AR:  |BREA(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEE  |2pse EHEHR(EX) EEARER %8 i
I {T15-01020400 B FRELAE STEERING HANDLE ASSY 1
) |GB/T820-M5x25 TFREHTLEAT W5xDS SCREW M5x25 |
3 |6B/T848-10 NMAE 10 WASHER 10 )
4 [F4-01090007 Fu4 SPRING, COMPRESION |
5 {T60-01030101 FAITHF G4 THROTTLE LEVER |
6 [F4-01090006 TS BUSH 1
T [160-01030001 SIS HANDLE, STEERING 1
g (185-01030200 T E A THROTTLE CABLE ASSY 1
9 |0B/T889.2-M12x1.25  [FABAMAASARE ML |NUT, SELB-LOCKING M12x1.25 | 1
10 [6B/T879.4-03x16  |[FERAHEMEEAONE PN 0l I
11 |185-01030102 TR Ak THROTTLE LEVER, GEAR ASSY 1
12 [185-01030002 B ER HOUSING, THROTTLE LEVER 1
13 [185-01030002-1 8 S 4 A WEDGE A, THROTTLE LEVER 1
14 [160-01030002 i ER K D WEDGE B, THROTTLE LEVER 1
15 [185-01030005 EME A GASKET 1
16 |T60-01030003 HETEH CAVER, THROTTLE LEVER 1
17 |6B/T818-Mox T B R AT M6x6 SCREW, PAN HEAD Méx6 1
18 [IB/17940. 16 H ARG NOPPLE, GREASE 1
19 |B/T818-M5x12 oA AT MSx1) SCREW, PAN HEAD M5x12 4
20 |T85-01030015 HRHEE WASHER 2
2 {185-01030016 HR4E WASHER )
22 {185-01030017 UYL VASHER WAVE !
23 |GB/T88Y. 2-M10x1. 25 [EAR A A A B EMI0x1. 25 |NUT, SELF-LUCKING 1
24 [185-01030007 FhERRRATE BUSH, NYLON !
75 |F25-01010009 R HE WASHER, NYLON 1
2% [185-01030301 g BARCKET 1
27 {185-01030013 AR AR BUSH 1
28 |6B/T97.1-12 T4E 12 WASHER 1 1
29 |185-01030014 FEEH M2x1. 25x70 BOLT M12x1. 25x70 1
30 |6B/T3783-Mex16 7~ faBEe Nex16 BOLT Mx16 3
3 [185-01030012 Bl INDICATOR, SHIFT ]
3 |B/193-6 BUAE 6 VASHER, SPRING )
33 (68/197.1-6 T4E 6 WASHER 6 7
34 [185-01030011 AR CAM PLATE, HANDLE 1
35 [B/I727.1000x30 [FEARER ML0x3D HANDLE BALL 1
36 |T85-01030010 THEETHE COLLAR 1
37 (6B/T308-12 ik 12 BALL 12 1
38 {185-01030009 THERES SPRING 1
39 [185-01030500 RHF A HANDLE, GBAR SHIFT 1
40 |cB/T91-02x12 ookl PIN ®x12 )
41 |T85-01030018 TRERRIE BUSH 1
4 |T60-01030202 RHEEIB CONNECTING ROD B 1
43 [160-01030201 RAERITA CONNECTING ROD A 1
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FR@AR:  |BREA(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EHEHR(EX) EEARER %8 i

4 [10-32-UNF-1B N E10-30-UNF-2B NUT 10-32-UNF-2B 1
45 |cB/15783-M6x25 A AER N6x2S BOLT M6x25 3
46 |185-01030003 EEEER FRICTION 1
47 |6B62-M6 R ERE M NUT, WING 1
48 |T85-01030008 A LERMENDS BOLT H6X25 1
49 [F4-04120106 N4 B EYELET, STEEL WIRE 1
S0 {T20-06000037W B F % INCHING SWITCH 1
51 |T60-00000008BY ehiriFat RETAINING PLATE, INCHING SWITCH | 1

52 (185-050000428W B AR BAFFLE PLATE, INCHING SWITCH | 1 R B
53 |F15-13000400W AERRAH STOPER, HANG ROPE ASSY |

T40-01020101 AEF XA STOPER, HANG ROPE ASSY FOR BM-D
54 [P4-01090401 4G LS A% ENGINE STOP SWITCH ASSY |
55 (T85-01010700B ERiwRY:A START SWITCH ASSY 1

56 |185-01010701BW EafxlE UPPER COVER, START SWITCH ! R B)
7 [6B/T818-M6x10 R AT Mex10 SCREW, PAN HEAD M6x10 1
5§ |T85-010107028W BHFATE LOVER COVER, START SWITCH 1
59 (T85-01010703BV BTk START SWITCH 1
60 |T85-01010705BW SR4LFB VIRE CLIP B l
61 (T60-01030200 RHERFAL CONNECTING ROD ASSY 1
62 [160-01030000 B FRALE HANDLE, STEERING ASSY 1
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FRE4H | KEEEFK
PARTS NAME:  [UPPER CASING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEE  |2pse EHEHR(EX) AR ED %8 i
1 [F15-00000006 T 6x1) PIN ¢ 6x12 6
) |T60-00000005 Kl g GASKET, ENGINE 1
3 |T60-02010000 B I 4 SEAT, OUTLET MANIFOLD ASSY | 1
4 |6B/197.1-8 THE 8 VASHER 8 16
5 |6B/TS783-8x30 RAEE M8x30 BOLT M8x30 9
6 |6B/T3783-M8x35 NEER 18x3S BOLT M8x35 9
7 |785-02010010 A VATER NOZZLE, PLASTIC 1
8 [T60-02010002 A B A GASKET, OUTLET MANIFOLD 1
9 [T60-02010003 588 GUIDE, EXHAUST 1
10 |T60-02010005 A OUTLET MANTFOLD 1
11 |760-02000004 PA DB HE SEAL, OUTLET 1
12 |T60-02000003 AR R A RUBBER, OUTLET MANIFOLD 9
13 |760-02000002 A B 5 HE SEAL, OUTLET MANTFOLD 1
14 |T60-02000001 KEEEEK UPPER CASING 1
15 [F40-00000002 KLEERREE RUBBER PLUG, UPPER CASING |
16 |GB/T5783-H8x8S RAEH M8x85 BOLT M8x85 6
17 [6B/T6170-M10x1.25  [R/A#a W10kl 25 NUT M10x1. 25 4
18 |GB/T97.1-10 THE 10 VASHER 10 4
19 |6B/TS783-M8x110 NAEE M8x110 BOLT 8x110 | FOR BM/BN
20 [T60-02000005 (22 ) |EH4k EXTENSTON 1
0 |T60-00000004 (22F) | FULER MIOKL. 2585 BOLT M10x1. 25x85 4
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FaEAT | KE

PARTS NAME: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &it
1 [T60-03000100 TES EFHA LOCKING HANDLE 4, TOP COWLING| 1
) [185-03000011 MEHEFRELE BUSHING, LOCKING HANDLE 4
3 [160-03000001 KE BOTTOM COWLING |
& [160-03000010 B2 LIPS RUBBER PLUG, ABNORMAL 1 FOR B
5 {160-03000007 EENEH COVER BOARD, BOTTON CONLING 1
6 |6B/97.1-6 T4H 6 VASHER 6 7
T |6B/T5783-M6x16 AR Nox16 BOLT Mgx16 )
8 [185-03000010 gr4E WAVE WASHER )
9 |T60-03000008 THEH BN LOCK HOOK A, TOP COWLING 1
10 {T60-03000009 TESH B LOCK HOOK B, 0P COVLING 1
11 |6B/T5783-M6x12 A AR Nox1) BOLT Méx12 )
12 |6B/T5783-M6x25 AR Nox2S BOLT M6x25 3
13 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 3
14 {T60-03000200 MEHEFHB LOCKING HANDLE B,TOP COVLING |
15 |F15-05000009 B AR NIPPLE, PLASTIC |
16 |6B/T5783-M6x30 B Mox30 BOLT M6x30 4
17 [F25-00000004 BALE 6 SUPPER WASHER 6 4
18 [T60-03000002 TR RE SHEATH, VAVE |
19 |F25-03000006 KEREH DAMPER, BOTTOM COVLING 4
20 [F25-03000007 WE B & BUSH, DAMPER 4
2 |F15-05000003 KA BNk RUBBER PLUG, QUADRATE 1
20 |F15-13000203W Uty 3R INSULATED PLUG B 4
23 {T60-03000004 Bz PLASTIC PLUG 2
24 |T60-00000006 KEREER COVER, UPPER CASING |
25 [160-02000007 KERERE BACK COVER, UPPER CASING |
26 | F15-07000003W T 0 RALAR PLATE, RINGENT 1
27 |[F15-05010001 ERTREE CASE, ORIENTED 1
28 | T60-03000003 ARER HANDEL, CHOKE 1
29 [F4-05000200 HhE B kAL FUEL PIPE TIE-IN ASSY 1
30 | GB/T6170-M6 N NG NUT M6 1
30 | F1S-07130303 Mz PILOT LIGHT ASSY 1
3 | T60-03000005 BEWEE RUBBER PLUG, ELLIPSE |
33| T60-03000006 HRORE 4 RUBBER DAMPER |
34 | T85-03000006 EXEE CLAMP 1
35 {T60-03000010W FRRBH X RUBBER PLUG, ABNORMAL 1 FOR FW
T60-0300001 0B PR X RUBBER PLUG, ABNORMAL 1 FOR BY
36 |T60-030000128W WhHE RUBBER PLUG 1
37 | P40-03000014W KERBHE TACKET 1 FOR FY-T
38 [185-03000007 2HY KB CLAMP B, LEAD 1
39 | F4-04120003 WE BAE BUSH DAPER |
40 |T60-03000011B KERR BOTTOM COWLING BLOCK 1 FOR BA/BY
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FHEAR: | BHES
PARTS NAME:  [CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R EEARER %8 i
I |T60-05000020 B CONNECTING ROD PLASTIC | 1
2 {T15-04030103 gE¥E COVER, NUT )
3 {T60-05000039 XA EBAT TGNITION ANGLE BAR 1
4 |cB/76170-M6 A Mo NUT M6 )
5 |6B/1818-M6x40 A KA Moxd BOLT M6x40 )
6 [T40-05000704¥ hps TUBE FLANGE |
T |6B/T3782-M6x25 7~ e N6xS BOLT M6x25 )
8 |120-06050302 T4 %D TIE-IN, CONNECTING ROD B| 2
9 |6B/T6170-S NAEE N NUT M5 )
10 |T60-05000501 it CONNECTING ROD BAR 1
11 |760-05000500 BERAE CONNECTING ROD BAR ASSY| 1
12 |6B/T5782-M6x45 AR Noxds BOLT Mox45 1
13 (6B/196-6 KEH 6 BIG WASHER 6 )
14 |120-06050002 TR BATE PIPE, ACCELERROGRAPH |
15 [160-06000602 TR AN i CHAIN WHEEL, DRIVEN 1
16 {T60-06000603 Neh % TROSTONAL SPRING,DRIVEN WHEEL | 1
17 {160-06000601 TR B LIRS PULLEY DRIVE |
18 T60-05000701 W TEA ACCELEROGRAPH CONNECTING ROD| 1
19 T60-05000700 W j@ﬁtgﬂ{&r ACCELEROGRAPH CONNECTING ROD ASSY | |
20 [F25-07000003W BEMEERA TIE-IN, CONTROL CABLE )
20 [F15-00000012 ££61.% COLLET ¢ 1.8 4
20 {185-05060012 WA AE WASHER WAVE |
23 {T60-05000040 W15 E ROCKER, ACCELEROGRAPH 1
24 (6B/197.1-6 THE 6 WASHER 6 )
25 (185-00010010 IR PULLEY, ACCELEROGRAPH 1
26 |6B/T5782-M6x20 AR NEx20 BOLT M6x20 )
27 (160-00010002 TRLE BRACKET, SHIFT ROD 1
28 |T20-03000006 THOREE PLUNGER, SHIFT CAM 1
29 [160-00010003 HE¥E SPRING PLUNGER |
30 |T60-00010004 THHERE NUT, PLUNGER !
3 [160-00010001 SRS BUSH, SHIFT GEAR 1
3 |6B/191-¢ 2x12 o ¢l PIN, COTER 1
33 [160-00010100FW (20 |RBEFALE Q0T) CONNECTING LEVER ASSY, SHIFT GEAR | 1 Ay
T60-000101008W (227 XA 4 L (Q27) CONVECTING LEVER ASSY, SHIFT GEAR| 1 BM/BY
34 |185-00010200 i [ TEAT A ACCELEROGRAPH BAR ASSY |
35 {185-00010008 RALE WASHER, NYLON |
3% (cB/197.1-8 THE § WASHER § 1
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TUAR | KTREEK ¢ Bo44
PARTS NAME: LOWER CASING & DRIVE I
SN, PART 0. DESCRIPTION DESCRIPTION q RENARKS
5B |EHES AR (B0 EHAR X %8 &t
I |6B/T5782-M8x50 X 8xS0 BOLT M8x50 2
) {T40-04000012 KRR PLATE, WATER PUMP 4
3 |6B/75782-M8x70 N N8xT0 BOLT M8x70 )
4 |T85-04000401 UET N SHELL , WATER PUMP 1
5 |T85-04000402 KEAR INNER SHELL, VATER PUMP 1
6 [185-04000300 AR & INPELLER, WATER PUMP 1
T |F25-04000007 A Ddx10 DOVEL PIN ddx10 2
8§ |185-04000017 Vel UPPER GASKET, OUTER PLATE 1
9 |T85-04000016 SMERR OUTER PLATE 1
10 [185-04000015 PR F S8 LOVER GASKET, OUTER PLATE | 1
11 {185-04000200 KR4 WATER PUMP BASE ASSY 1
12 [185-04000201 KR BASE, WATER PUMP 1
13 |185-04000204 KEEOH E46. 7x3. 1 0~ RING, VATER PUNP BASE 1
14 |T85-04000202 AR 25x40x6 0IL SEAL 25x40x6 4
15 |T85-04000203 A CIRCLIP, 0IL SEAL 1
16 [185-04000014 KEEFH GASKET, WATER PUNP BASE 1
17 {T60-040100008M (22<F) |HEzh 24k (22F) DRIVE SHAFT ASSY (22+) 1 BN/
T60-04010000FW (20+) | %2044 ¢ (20) DRIVE SHAFT ASSY (207) 1 Fy
18 |185-04000018 h4h 4 [ SEMICIRCULAR KEY 1
19 |L44649 HI-CAP KOYO | BRap$HE 48R T HAL44649 [ ROLLER BEARING 44649 !
200 |T85-04000003-1 TABERE (G00ER)  [SHM(t: 0. 10m)
T85-04000003-2 BAARE (101228 |SHIM(t: 0. 12mm)
185-04000003-3 BapbsaR k(0. 158 %) [ SHIM(t: 0. 15mn)
T85-04000003-4 Bt b (0. 182 %) [ SHIM(t: 0. 18mn)
185-04000003-5 BBk i (603020 | SHIM(t: 0. 30mn)
185040000036 BApSAR K (t:0.402%) [ SHIM(t: 0. 40mm)
T85-04000003-7 BABERE (1:0.50Z%) | SHM(t: 0. 50m)
21 |T85-04000002 KEEEE BUSHING , NYLON I
22 |NSK 1620 A& 1620 QUILL BEARING 1
23 |6B/T5783-Mex16 A Moxl6 BOLT M6x16 )
24 |6B/T97.1-6 TAES WASHER 6 )
255 |185-04000011 ARS8 1 319x19x5 0IL SEAL 9x19x5, CAM SHAFT | 1
26 |185-04000009 BB ER PLATE, CAM SHART 1
17 |7AS0 F404 31-50 ZHROA 49, 4x3.1 0-RING 49. 4x3.1 1
28 [6B/T896-8 FofE 8 CIRCLIP § 1
29 |T85-04000008 EY Lt CANSHAFT 1
300 |F4-03000023 EHAEE PLUG, HOLE 01L 1
3 [F4-03000024 AL GASKET )
3 |6B/7889. 145 EARGENAY SN  |{LOCKING NUT M5 1
33 | T85-04000023 #A0B WATER INLET B 1
34 |F25-04000031 JiGiE & PLUG, 0L RELEASE 1
35 [185-04000001 KTRERE LOVER CASING 1
36 (185-04000006 MBI NUT, PINION 1
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FAELN | ATRERK ¢ BohZ4 ]
PARTS NAME: | LOWER CASING & DRIVE I
S, PART 0. DESCRIPTION DESCRIPTION qm REVARKS
5BEH  |EHES AR (B0 EBAH G g &
37 (T60-04000002 MES PINION 1
38 (18504000022 koA WATER INLET A 1
39 [GB/T820-M5x45 T 5 3k 3 LB ATMSx4S SCREW M5x45 1
40 |T85-04000007 SYEaL s CAM, SHIFT 1
41 [185-04000004-1 ERES R B (T=0. 102%) [ SHIM(t: 0. 10mm)
T85-04000004-2 ERERER F (T=0.12Z%)  [SHIN(t: 0. 12mm)
185-04000004-3 FREBERF (=0, 1524) wma01mm
T85-04000004-4 FRAERER K (1=0.182%) [ SHIM(t: 0. 18mm)
185-04000004-5 ERERERF (T=0.302%) [ SHIN(t: 0. 30m)
185040000046 EAERAR A (1=0.402K) [ SHIM(t: 0. 40nm)
185-04000004-7 ERESER E (1=0.502%) | SHIM(t: 0. 50mm)
42 [KoYo 26882-X B4 FH& 26882-N ROLLER BEARING 1
43 (T60-04000100 EREH A% FORWARD GEAR ASSY 1
44 [T85-04000507 FHEE PLUNGER, SHIFT 1
45 [185-04000506 BARMY SPACER, CLUTCH 1
46 [185-04000502 BARME SPRING, CLUTCH 1
47 |T85-04000503 NEEAE CLUTCH, DOG 1
48 |T85-04000504 BABY PIN, CLUTCH 1
49 |185-04000505 BARLR RING, CLUTCH 1
50 |T85-04000501 Bk SHAFT, PROPELLER 1
51 [T85-04000500 Y3t PROPELLER SHAFT ASSY 1
51 (T60-04000601 R GEAR, REVERSE 1
53 |185-04000606-1 BRI K (1=0.102%) | SHIM (t: 0. 10mm)
T85-04000606-2 BREBIER Fr (1=0. NZX) MGOlmm
T85-04000606-3 BRHERER K (1=0. 15Z%) | SHIM(t: 0. 15m)
T85-04000606-4 (RS B (1=0. 18Z%) [ SHIM(t: 0. 18nm)
185-04000606-5 BRI F (1=0.3025%) | SHIM(t: 0. 30m)
T85-04000606-6 R IER B (1=0.40Z%) [ SHIM(t: 0. 40mm)
185-04000606-7 BIRERIAR F (1=0.502%) [ SHIM(t: 0. 50mm)
54 (185-04000604 (R 4t SPACER, REVERSE GEAR 1
55 INTN 6207 15 (-3 FlskaA 6207 BALL BEARING 1
56 |T85-04000600 KTEERKZA L COVER ASSY, LOVER CASING 1
57 |185-04000603 YAV 0-RING, COVER 1
5§ |T85-04000601 KTEEEKE COVER, LOVER CASING 1
59 |NTN HK 25268 A A 1K2526 QUILL BEARING I
60 [T85-04000027 EETRME PIECE, ORIENTATION 1
61 (T85-04000020 G4 WASHER, LOCKED 1
61 [185-04000021 EEER CROWN NUT 1
63 [T60-04000000Q2%)  |KTREAML(22) LOVER CASING ASSY (22F) 1 BM/BW
T60-04000000W (20<)  |KTREAH Q07 LOVER CASING ASST (20+) ! FY
64 |6B/T97.1-8 THES WASHER § 4
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PARTS NAME: | LOWER CASING & DRIVE II
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FUMLM: | ATRERK & BaZ4 1
PARTS NAME: | LOWER CASING & DRIVE TI
SN PART 0. DESCRIPTION DESCRIPTION (i REVARKS
E5E |EHES AR (E0) EH4H GEX) % &

1 {T40-02010003 KERELE NYLON WASHER, WATER PIPE 1
7 |T85-02010004BM #AKE (11" WATER PIPE(22") 1

185-02010004FW #AE (20" VATER PIPE(20") 1
3 |T40-02010005 KEEHE SEAL, ATER PIPE 1
4 [785-02000002 KERHE ORIENTED BUSHING, WATER PIPE | 1
S |CB/T84S-ST. 2x1d (A HUBAT STA. 2x14 [SCREW ST, 2x14 )
6 |T85-04000405 KETRRE LOVER BUSHING, VATER PIPE 1
T |185-04000404 KETHE SEAL, VATER PIPE 1
g |T85-00000012 M B M10x1. 25545 BOLT M10x1. 25x45 1
9 |T85-04000013 A WATER ENVELOP 1
10 [T40-04000013 E PLATE, WATER ENVELOP 1
11 [F15-00000006 A4 ¢ 6x12 DOVEL PIN ¢ 6x12 )
12 |6B/T97.1-10 THE 10 VASHER 10 4 By
13 |GB/TST8S-MI0KL. 25%40 | A48 M10x1, 25x40 BOLT 10x1. 25x40 4 W
14 |GB/T5783-M8x60 N N80 BOLT M8x60 | ]
15 |GB/T97.1-8 T4H 8 WASHER 8 1 il
16 |T85-00000011 KT AR ANODE, LOVER CASING 1
17 |185-04000024 Witk SPACER, PROPELLER |
18 [T60-04020000 BReRan (15" PROPELLER ASSY (15") 1 15
19 |185-04000025 Bkt AL BUSH 4, PROPELLER 1
200 [T85-04000026 i AB BUSH B, PROPELLER 1
2| T40-04000021 FEXAEE NUT |
22 |6B/T91-3. 5x25 Fo# ¢l 5x05 COTTER PIN ¢ 3. 5x25 1




PAGE 18 OF 56

BAA4 ]

ELECTRICAL SYSTEM I

TOOZ 1% A

A4

PARTS NAME:




160 F4r +it

PAGE 19 OF 36

FHEAR: | wEZ4% ]
PARTS NAME: | BLECTRICAL SYSTEM I
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EHEHR(EX) EEARER %8 i

L [F25-05000026 TaEE NUT FLYWHEEL 1

2 [F2s-05000025 TRES4E VASHER, FLYVHEEL NUT |

3 [160-05000300 i FLYVHEEL 1 FOR BM
4 |6B/T5783-M8x12 ~AER Nx1) BOLT M8x12 3

5 |B/193-8 BHAE § SPRING-WASHER § 3

6 [185-05000039 kS PULLEY, STARTER |

T {T60-05030000 R LB KR PULSER COIL BASE ASSY |

8 [160-05030300 o L4 A 1 (0IL CHARGE 1

9 |cB/T818-M5x24 T A LT MK SCREW M5x24 )

10 |6B/T818-M4x12 TFREAKEAT WXL SCREW Méx12 6

11 |6B/193-4 HAE 4 SPRING-WASHER 4 7

12 [T60-05030200 MR LEA% PULSER COIL ASSY 3

13 |60-05030001 FEEM PRESSURE PLATE, LEAD 1

14 |16-05000706 FFEL LINKAGE JOINT 1

15 {T60-05030100 LGB BASE, PULSER COLL |

16 |T60-05000021 HEHEAE GASKET, PULSER COLL BASE 1

17 [160-05000022 o AL R RUBSER GASIET, PULSER (OLL BASE 1

18 |T40-05000018 TR SEMICIRCULAR KEY 1

19 |6B/T818-M6x12 T F A LA ATM6x1 SCREV M6x12 3

20 |6B/197.1-6 TAES WASHER 6 3

20 {T60-05000023 HEALE R FIXED BROAD, PULSER COIL 3

22 [160-05000300W j: FLYVHEEL 1 FOR BY, FW
23 |6B/193-5 AR 5 SPRING-WASHER )

24 |6B/T818-M4x6 14 LB ATM4x6 SCREW Mdx6 1
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FHELH: | BEZ4T
PARTS NAME: | ELECTRICAL SYSTEM Il
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EHEHR(EX) EEARER %8 i
I (cB/7818-M6x12 T A LB Mox12 SCREW M6x12 )
> |6B/197.1-6 T4E 6 WASHER 6 13
3 {T60-05000038 RXRRF & COVER, C.D. T UNIT ASS'Y 1
4 |6B/T818-M6x25 TR KA MoxdS SCREV M6x25 )
5 |160-05000025 KBS C.D.T UNIT ASS'Y 1
6 [T20-06040010 EX4F CLIP, IGNITION 1
T [160-05000024 EXEFAR SUPPORT, [GNITION 1
8 |cB/T5783-M6X20 A ERN6X20 BOLT M6x20 3
9 [F8-05000007 BXBESRE B DAMPER, IGNITION 3
10 |F15-07000021 HAHF BT BUSHER, INTAKE SILENCER 3
11 [F8-05000021 Ké BIG WASHER 3
12 |6B/T5783-M6X12 7~ S FAMEKL BOLT Méx12 1
13 |6B/T5783-M6X25 7 f EARN6X2S BOLT M6x25 6
14 {160-05000200 BEAAH HIGH PRESSURE ASS'Y 3
15 |T60-05000026 #h4 WIRE, EARTH LEAD |
16 {T40-05000100 BEBAH THERMO WITCH ASS'Y 1
17 |60-05000100 B4 COLL CHARGE 1
18 |6B/T5783-M6X30 A NEx30 BOLT M6x30 )
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kAR | wAR4N
PARTS NAME: | ELECTRICAL SYSTEM III
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R EEARER %8 i
I |6B/T5783-M6X12 A RN6X1) BOLT Mox12 3
> |6B/197.1-6 T4E 6 WASHER 6 3
3 | F15-07060001 EREAY RECTIFIER ASS'Y |
4 |6B/15783-M8X35 7 A NBX3S BOLT }8x35 )
5 |6B/197.1-8 T4RE 8 WASHER § 3
6 [160-05000900¥ Bl START-UP MOTOR |
T |P25-05170401W WL JACKET )
8 [185-05000022 B4 CONNECT LINE, DYNAMO 1
9 |cB/T5783-M6X25 R RN6X2S BOLT M6x25 1
10 |6B/T5783-48X12 7~ NN BOLT Mgx12 1
11 |785-05000023 WRERS CONVECT LINE, BLECTRICAL SOURCE 1
12 [160-05030004 BEBERS(F) WIRE, BARTH LEAD 1 FOR FY
13 |185-05030004 REBERTE (B) WIRE, EARTH LEAD 1
14 |785-05030003 SeEAHE (1) CONNECT LINE (BROWY), RELAY |
15 |P25-05170201W HRERLF R JACKET A |
16 |P25-05170202W WRES LT ED JACKET, CONNECT LINE 3
17 |185-05030002 B BEEY () CONNECT LINE (RED), RELAY 1 FOR F
18 |GB/T 6170—M6 AR (£4R) NUT, SILVERING ) FOR PV
19 [185-05030200 G B RELAY ASS'Y 1 FOR FY
20 |T60-03000300W Aol B EAA G RELAY BRACKET |
2 [F15-07150300W Rapshe % JUMP-START RELAY |
22 |FL5-07150301W B EFE JACKET, RELAY |
23 |F25-05090100W Y BA % FUSE ASSY 1
24 {T60-05030400FW AXEE (%) TGNITION WIRE (10PIN) 1 FOR FW
T60-05030400BW EXEE (4%) TGNITION WIRE (7PIN) ! FOR BW




PAGE 24 (OF 36

)

=

=

7o)

=

[T

==

=

W =

%ft/us

= aa

W 2| =

;| =

lT/InEC
B

= ..

o | | 3

T(@AMHA

L =

Tum

B/ | ==

WA | ==

B |
Ve




TO0% {1t

PAGE 25 OF 36

FHELR: | hLEE
PARTS NAME: | CRANKSHAFT & PISTON
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE | iR LT (EN) AR E) %E i
1 [185-05020003 % L 3 36X46X6 0IL SEAL 1
) |T60-05020300 % 52K36X38 BEARING 1
3 |120-06020115 0 B 45x). 65 0-RING 45x2. 65 1
4 |T60-05020101 i R AA SWING BLOCK A 1
5 |T40-05020103 EARE WEARING PIECE, CONNECTING ROD| 6
6 |T60-05020105 #H CONNECTING ROD 3
7 |T60-05020104 A& QUILL BEARING 3
g [T60-05020106 1 44 L34 SWING BLOCK B )
9 {T40-05020010 AHATEA S BEARING )
10 |T40-05020107 el CIRCLIP )
11 |T60-05020108 F R SEAL RING )
17 |T60-05020109 i 44 LR C SWING BLOCK ¢ )
13 [T60-05020110 i 44 LD SWING BLOCK D 1
14 |T60-05020110-1 P L TAM, SWING BLOCK 1
15 |160-05020102 ik PIN, CRANKSHAFT 3
16 [185-05020007 EEL K WASHER, PISTON 6
17 {T60-05020006 B3 R4 0. 5x17. 8 NEEDLE ROLLER @2. 5x17.8 84
1§ [T40-05020006 EEHLE CIRCLIP, PISTON PIN 6
19 |T60-05020002 EEH PIN, PISTON 3
20 [T60-05020001 EE PISTON 3
1 |T20-06020004-1 EER PISTON RING 6
2 [160-05020100 i AT A1 CRANKSHAFT  ASST 1
23 [160-05020007 ALK LOCATING PIECE, BEARING 1
4 |T40-05020011 s 6306 (% 4) QUILL BEARING 6306 1
25 [6B/T879. 3-3K10 B AR 4 3X10 PIN 3X10 )
26 |T60-05020400 s A CRANKSHAFT BEARING ASSY 1




TOOT 3t

PAGE 26 OF 36

At | B
PARTS NAME: | CRANKCASE

A
=

=

“ \ |




TOOT 3

PAGE 27 OF 36

FHELH: | BEE
PARTS NAME: | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RI4T EEAR (R ARG %8 i
L |T60-05010000 HLARHLE 4 4 CRANKCASE ASSY 1
1 [T60-05010201 A (RANKCASE 1
3 |F25-00000014 T4 D8x1) DOVEL PIN ®8x12 )
4 [T60-05010100 ik CYLINDER CASE 1
5 |0B/197.1-8 T4E 8 WASHER 8 20
6 |T60-05010001 AR V840 BOLT M8 x40 6
7 |6B/197.1-10 T48 10 WASHER 10 8
8 |T40-05000030 AR N0l 25555 BOLT M10xL. 25155 8
9 |T60-05000014 BA%4 ©2xO7x155 AIR PIPE 4 ©2x®7x255 1
10 [115-04000013 e xE C (LIP SPRING C.0IL PIPE 8
11 |T15-03010202 b WATER NIPPLE 4
12 |T85-05010300 ER:Y Rk 0IL NIPPLE ASSY 1
13 |T85-05010400 % 41D 0IL NIPPLE ASSY B 3
14 |160-03000015 F548 Ox7xdds AIR PIPE B O 2x®7xdds |
15 |160-05000016 E5%40 02x07x350 AIR PIPE C ©2xD7x350 |
16 |160-05000017 FA%D ©xd7x170 AIR PIPE D ®2x®7x170 )
17 [F25-05000016 REE% PIPE CLANP |
18 |B/T5783-M6x16 A Noxl BOLT M6x16 )
19 |GB/T97. 1-6 T4E 6 WASHER 6 23
20 |T60-05000009 R ER ANODE, COVER )
21 |T60-05000008 MAREHE ANODE, SEAL CIRCLE )
20 |T60-05000007 L ANODE )
23 |T85-05020403 WE 30x4Tx7 0IL SEAL 30x47x7 |
24 |T60-05020202 W 18x30x5 0IL SEAL 18x32x5 1
25 |T60-05020205 W E RO 65, 8x. 4 0 RING 65.8x2. 4 1
26 |160-05020201 E G HOUSING, 1L SEAL 1
2T |T60-05020204 E BN G HOUSING, RUBBER BOND 1
28 [760-05020200 EBY N HOUSING ASSY |
29 |6B/T5783-M6x20 A AER N6x20 BOLT M6x20 3
30 |160-05000044 nBEER BRACKET |
31 |6B/T5783-Mx12 A Nex1) BOLT M6x12 |
30 |GB/T5783-M6x25 AR N6x2S BOLT M6x25 4
33 [T60-05000010 HANET 4 GASKET, INNER COVER 1
34 {T60-05000011 HANE INNER COVER, EXHAUST |
35 |T60-05000012 #AUEEHE GASKET, OUTER COVER 1
3 |T60-05000013 #5hE OUTER COVER, EXHAUST |
37 |185-01030006 4+ CLANP 1
38 |6B/T5783-M6x3 NAER N6x3S BOLT M6x35 1
39 |F15-07010021 ThEE COVER, THERMOSTAT 16
40 [F15-07010022 TREEH GASKET, THERMOSTAT 1
41 |T15-04000010 TR THERMOSTAT 1
g |T85-05000003 O 5 GASKET |
43 [F15-04000002 HEE PLUG, DRAIN 01L 1
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FHELH: | BEE
PARTS NAME: | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | EMHEE AR () EEARED g &
44 [160-05000019 kAR ERY HANGING HOOK , ENGINE 1
45 |GB/T5783-)8x20 A AR N8x20 BOLT 1820 )
46 | T60-05000001 Alg At GASKET, CYLINDER HEAD 1
47 | 76005000002 Al CYLINDER COVER |
48 [ T40-05000100 BEBA N THERMO SWITCH, ASSY |
49 |T60-05000003 AHANE T S GASKET, CYLINDER COVER 1
50 |T60-05000004 Altihg OUTER COVER, CYLINDER |
51 |BPRTES XLE BPRTHS SPARK PLUG 3
52 {T40-05000031 AR NBxT0 BOLT M8x70 14
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Fakar: |Bbka
PARTS NAME: | FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SESE |ZppE AR (B0 RH4H GEX) % i
I |F4-04000030 WEXE B SPRING , FUEL PIPE "B" 14
2 |T60-05000036 W%B 65x910x320 FUEL PIPE Bg 5x10x320 1
3 |F15-07080000 JE AR AL FILTER CUP ASSY 1
& |F15-07080002 JEAR CUP, FILTER 1
S |6B/T3452. 14930 5x1. 8 [JEHAFEHE 030, 5x1.8 SEAL, FILTER CUP |
6 |F15-07080001 e 2 ELEMENT, FILTER 1
T |GB/T6170-M8 NAES M8 NUT Mg 1
8 (115-04000023 LR BRACKET, FILTER 1
9 GB/T93-6 BUAE 6 SPRING-VASHER 6 1
10 |6B/T5783-M6x14 FAER Moxl4 BOLT M6x14 1
11 |T60-05000034 WA 05x010x120 FUEL PIPE A ¢ 5x10x120 )
12 |GB/T5783-M6x45 AR Moxds BOLT M6x45 )
13 (GB/T97.1-6 T4E 6 WASHER 6 2
14 |T40-05080000 M R AL FUEL PUMP ASSY 1
15 |140-05000024 i GASKET, FUEL PUMP |
16 |T60-05000033 Wi E A8 FUEL PIPE B 1
17 16005000030 Mg AN FUEL PIPE A 1
18 |F15-05000011 =R THREE-WAY 2
19 16005000032 WHe 053 10x30 FUEL PIPE ¢ 5x¢10x30 )
20 |T40-05080001 WHET £ LOVER COVER, FUEL PUMP 1
2 {T40-05080003 WHAT2RE DIAPHRACM, LOVER COVER 1
20 {T40-05080002 WlRT 25 54 ATRPROOF MAT, LOVER COVER )
23 |F4-04090005 2Rk UNILATERAL PLATE )
24 |F4-04090011 B AT M35 SCREW, VALVE M3x5 )
25 |6B/T6170-)3 NEEE NUT M3 )
26 |T40-05080004 R FUEL PUMP SHELL 1
27 (T40-05080005 S AIRPROOF MAT, UPPER COVER 1
28 |T40-05080006 WHE L LRE DIAPHRAGM, UPPER COVER 1
29 |T40-05080007 WHE L2 UPPER COVER, FUEL PUMP 1
30 |6B/193-5 BUAE S SPRING-WASHER $ 3
31 |6B/T818-M5x30 A AT MSx30 SCREW M5x30 3
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FH@AR:  |HAES
PARTS NAME: | INTAKE SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH | ZHEE FHLH(FX) FHELR(EXD & vSid
1 |B/T818-N6x45 + 14 AT Moxds SCREW Mgx45 4
) |6B/T861. 1-6 NS ELE 6 LOCKED WASHER 6 4
3 (T60-05000800 HAHTBAM INTAKE STLENCER ASSY 1
4 |T60-05000803 HAHTREHE SEAL, INTAKE SILENCER 3
S [6B/T3783-M6x25 NAER N6x2S BOLT N6x25 8
6 [6B/T97.1-6 THE 6 VASHER 6 10
7 {T60-05040001 7 e 5 GASKET, VALVE SEAT 1
g (T60-05040002 AR PLATE, VALVE SEAT 1
9 |T60-05040001-1 R 5 4 GASKET, VALVE SEAT 1
10 |T60-05040100 P R 4 VALVE SEAT ASSY, INTAKE 3
1 |6B/T93-5 BHAE 5 SPRING-WASHER 5 6
12 |6B/T818-M5x16 TP LT Moxlo SCREW MSx16 6
13 |T85-05160236 Rk0R B 0-RING, TRON 1
14 |185-05060500 %iﬁéﬂ# TRON CORE ASSY 1 FOR BY/FY
15 |GB/T818-M6x14 AL Mox14 SCREW Mex14 )
16 |T60-05000400 LR R A1 ELECTROMAGNETIC MAGNET ASSY 1
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FRELER |bBER
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
BEEH | EH5S AR (F 0 FHAHKER % i
1 [760-05040200 MBS R CARBURETOR ASSY 1
) |6B/T818-M5x10 21 2 AT MSx10 SCREW M5x10 6
3 |6B/193-5 WHAE S SPRING-WASHER § 7
4 |160-05040222 Elid PLATE 3
5 |T60-05040201 R EE 24 BRACKET VALVE SEAT 1
6 |T60-05040202 52 47 5 GASKET BRACKET 1
T (16005040220 A A RUBBER WASHER A 6
8 {T60-05040221 kB RUBBER WASHER B 3
9 |T60-05040214 RS STOP, ATR ADJUSTING 1
10 [160-05040213 i1 AT THORTTEL 1
11 [T60-05040219 ERELEE SPRING, AIR ADJUSTING 3
12 |T60-05040218 RiREAT SCREW, ATR ADJUSTING 3
13 |T60-05040209 B E SPRING, SWING LINK 3
14 |6B/1879. 2-2x10 RRERRERASS 10 |PIN 2410 6
15 [6B/7818-M3x6 + 54 L BAT M3x6 BOLT M3x6 12
16 |GB/T93-3 WHAE 3 SPRING-WASHER 3 12
17 {T60-05040212 i [T APRON, ACCELERATOR 3
18 |T60-05040208 i [TEATAAL ACCELERATOR BAR "A" ASSY 1
19 |T60-05040217 BRITER A APRON 4, AIR CHOKE 1
20 |T60-05040215 BRI AFAL4 SWING LINK "A” ASSY, ATR CHOKE | 1
21 |F15-07000016 T B Rk TIE-IN, CONNECTING ROD 5
20 [T60-05040216 BRTHE SPRING, AIR CHOKE 3
23 |6B/T5782-M6x95 B Nox9S BOLT M6x95 6
4 {T60-05040211 RELE 6 NYLON WASHER 6 9
25 |6B/197.1-6 THE 6 VASHER 6 6
26 (T60-05040223 1 NEEDLE VALVE 3
21 (T60-05040224 HREE SPRING, NEEDLE VALVE 3
28 |T60-05040227 e MIAN NOZZLE 3
29 |T60-05040228 IER MIAN JET 3
30 |T60-05040225 REEL JET, AIR ADJUSTING 3
31 {T60-05040226 i RUBBER CAP 3
32 |T60-05040229 Bt FLOAT 3
33 {T60-05040230 BT PIN, FLOAT 3
34 |GB/T818-M4x8 A A AT Mdxs SCREW Mdx8 3
35 {T60-05040231 AR E 4B SEAL, OIL CUP 3
36 |T60-05040232 AT 0IL CUP 3
37 |6B/193-4 BILE 4 SPRING-WASHER 4 12
38 |GB/T818-Mdx14 A2 AT Maxld SCREW Mdx14 1
39 |T60-05040233 g EL R GASKET, DRAIN SCREW 3
40 |T60-05040234 g E DRAIN SCREW 3
41 |T60-05040250 LR T A CONNECTING ROD, AIR CHOKE )
42 |T60-05040249 i [T A CONNECTING ROD, ACCLERATOR | 1
43 |T60-05040238 i [ TEAFBALL ACCELERATOR BAR "B" ASSY l
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FHELR |hmRER
PARTS NAME: | CARBURETOR ASSY
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SEEH | SRS AR (F 0 B4R X % it
44 {160-05040251 PRI 44 B APRON B, AIR CHOKE )
45 {T60-05040236 LR T ATBA 1 SWING LINK "B" ASSY, AIR CHOKE | 1
46 |T60-05040247 i [TEATCA ACCELERATOR BAR "C" ASSY 1
47 |T60-05040246 LR TR AFCALE SWING LINK "C" ASSY, AIR CHORE | 1
48 {T60-05040237 LR TE AT 4B SWING LINK PLATE “B”,ATR CHOKE| 2
49 |T60-05040240 BRI TEEE SPRING PEW, ATR CHOKE !
50 [T60-035040241 BRTEE SPRING, AIR CHOKE 1
ST {T60-05040242 R STEEL BALL |
52 [T60-05040239 BRIT#% GASKET, ALR CHOKE 1
53 (T60-05040248 1B EE ROCKER ACCLERATOR !
54 |6B/193-5 BHAE S SPRING-WASHER $ 1
55 |6B/16170-45 RS NUT M 1
56 (T60-05040243 BRI T5E ROCKER, ATR CHOKE !
ST [160-05040245 ZERS | CIRCLIP 1
58 [T60-05040244 BELL ROCKER WASHER !
59 (68/193-6 WHAE ¢ SPRING-WASHER 6 )
60 |cB/T6170-M6 Yk sl NUT Mo )
61 [T60-05040206 W EE BRACKET CARBURETOR 1
62 [T60-05040210 e ial WASHER, ACCELERATOR BAR 2
63 |T60-05040207 ik B A A CARBURETOR BODY "A" 1
64 {T60-05040203 AL CARBURETOR "A" ASSY 1
65 {T60-05040235 B AKD CARBURETOR BODY 'B" )
66 |T60-05040204 b BBAH CARBURETOR "B" ASSY 1
67 {T60-05040203 b BCA CARBURETOR "C" ASSY 1
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PARTS NAME:

TOP COWLING ASSY
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AR |REAH
PARTS NAME: [ TOP COWLING ASSY
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESH | ZHEE FHLH(FX) EELR(EXD & F3id
I [T60-06000000 MEA TOP COWLING ASSY 1 FOR FE-T/BE-D
2 |T60-06000002 EZ COVER, TOP COWLING 1
3 |T60-09000001 RERE (%) MARK (RIGHT), TOP COWLING 1
4 [T60-06000001 e TOP COWLING 1
5 [T60-09000003 TERFE () MARK (FRONT), TOP COVLING 1
6 |F25-06000006 RS via FLAT BOLT 6
7 [160-06000004 MEF A RUBBER SEAL, TOP COVLING |
§  [GB/T97.1-6 T4E ¢ WASHER 6 12
9 |6B/193-6 BHLE 6 SPRING-WASHER 6 12
10 |6B/T6170-M6 NG M6 NUT M6 6
11 {185-07000007 BE XM DAVPER 3
12 {T60-06000005 AN POTHOOK SEAT (FRONT) !
13 |T60-06000007 4 POTHOOK )
14 |6B/T5783-M6x14 ~AER Nox14 BOLT Méx14 )
15 {T60-06000006 A POTHOOK SEAT (BACK) 1
16 [T60-09000002 TERW (F) MARK (LEFT), TOP COWLING 1
17 |T60-08000004 MEwH (B) MARK (BACK), TOP COWLING l
18 [T60-06000003 wRyE JACKET, RUBBER 1
19 |6B/T5783-M6x20 A ASR N6x20 BOLT M6x20 4
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PARTS NAME: |STARTER (MANUAL CONTROL)
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st |BoE (F8)
PARTS NAME:  [STARTER (MANUAL CONTROL)
SN PART NO. DESCRIPTION DESCRIPTION QY REMARKS
SESH | RS TR () R G HE A
I |760-03050000 R B STARTER ASSY 1
L |P-04130100 R FHE COVER, HANDLE 1
3 |785-05070023 R (05, 5x0. 4) START LINE 1
4 |F25-05160501 kR HANDLE, STARTER 1
5 |T60-05050002 o BHERE RUBBER SEAL, STARTER 1
6 [F25-05160021 FHAEE DAMPING 1
T |T60-05050001 R BEEE CONNECT PIECE, STARTER 1
8 |6B/T5783-M6x30 AR N6x30 BOLT M6x30 4
9 |oB/193-6 BiELREo SPRING WASHER 6 7
10 /1966 A6 BIG WASHER 6 5
1T |T40-05000029 EXERE R WASHER, DAMPING 4
12 |T40-05000028 EXERE TUBE, DAMPING 4
13 |185-05070008 3l BOLT, PAVL 1
14 |785-05070006 L EE PAVL, ARRESTER 1
15 |185-05070007 s EaE WRING SPRING, ARRESTER 1
16 |185-05070010 W B g TENSE SPRING, ARRESTER 1
17 |785-05070009 CEES SLIP PLATE, ARRESTER 1
18 ]785-05070001 RAENE CASE, STARTER 1
19 |185-05070002 R EREY PIN, STARTER 5
20 140-05110002 R EEH BLOCK, STARTER 1
2 |T40-05110003 RRHE TUBE, BLOCK 1
20 |GB/T5783-M6x2S5 NAEE N6x2S BOLT M6x25 3
23 |185-05070011 WE H ANTIFRICTION WASHER )
M4 |185-05070012 WHEE SPRING, VOLUTE !
25 |T85-05070014 Hih WHEEL, START-UP 1
26 |T85-05070016 HEHE WASHER, PAVL 1
2T |785-05070015 I Bs Tils DRIVEN PAVL ASSY 1
28 |T85-05070013 R EatE BUSH, STARTER |
29 |185-05070017 AABRAR LIMITED PLATE, START WHEEL | 1
30 |785-05070018 BAK EE SPRING, LIMITED PLATE 1
3 |185-05070020 ERiE TENSE SPRING, PLATE 1
3 |785-05070019 ER#EE SPRING, PLATE 1
33 |185-05070021 ER PLATE 1
3 |785-05070022 AL GASKET, PLATE 1
35 |6B/T5783-M6x16 7k Mexl6 BOLT M6x16 1
36 |GB/T5783-M8x30 ARk M8x30 BOLT M8x30 3
37 |6B/T96-8 AAES BIG WASHER 8 3
38 |140-05000027 HAZHER DAMPING WASHER, STARTER 6
39 {T36-04050006 R BLE TUBE, STARTER 3
40 |160-05050043 RARETE RIGHT BRACKET, STARTER 1
41 |GB/T5783-M6x55 AR N6xSS BOLT M6x55 )
42 |6B/197.1-6 THES WASHER 6 5
43 |6B/T91-p1. 6x12 Fo4o1. 6x12 COTTER PIN ¢ 1. 6x12 1
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FHHLH: |BHE (F£)
PARTS NAME:  |STARTER (MANUAL CONTROL)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
558 |2443 B4R FEAH G5 i b
44 |6GB/T5783-M6x12 ~REER Nox1) BOLT Mox12 ]
45 |T60-05050100 o B 0 f ARRESTER TIGHTWIRE ASSY 1
46 |T60-05000042 RABELE LEFT BRACKET, STARTER 1
47 |185-05000040 EEEE T WASHER, ARRESTER TIGHTVIRE | 1
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Atk Bk
PARTS NAME: | FUEL TANK

SN.

PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BESE | 244 AR (BN R4 ) %8 i
I |F15-09000000 E R 0IL TUBE ASSY 1
2 |F15-10000000 a4t FUEL TANK ASSY 1
3 |F15-10010000 LR COVER ASSY, FUEL TANK 1
4 |GB/T818-5x16 4 A LB ATMSx L6 SCREW , PAN HEAD M5x16 4
5 |6B/197.1-5 THES WASHER § 4
6 [F15-10020000 HETERK OLEOMETER ASSY 1
T |F15-10000003 b GASKET 1
8 [F15-10000002 A E STRAINER 1
9 [F15-10000001 ALK FUEL TANK 1
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PARTS NAME:
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FWELY |RERAZE
PARTS NAME:  |POWER TRIM&TILT ASSY
SN, PART 0. DESCRIPTION DESCRIPTION q RENARKS
5B |EHRS AR (B EHAR X Y& &t
1 F60-06000000 R R4 HYDRAULIC TILT ASSY 1
2 [|F60-06010000 EERAY PISTON ASSY 1
3 [F60-06010100 EEREATAL SHAFT OF PISTON ASSY 1
4 |P60-06010003 BT x 925%5 SEAL, 0IL @173 25x5 1
s |F60-06010002 iRiiR 35 SCREW 1
6 [JASOF404 24017 FHOVEG16.8% 02.65  [0-RING ¢16. 8:92. 65 )
7 VIS FG46 BEOHE 045.5% ¢ 0-RING 43, 502 1
g [F60-06010200 iKik ik COVER ASST 1
9 |F60-06010201 Wiz COVER 1
10 |6B/T70. 1-ML. 6x8 WAMEAML 6x8 (K2)  [BOLT M1. 6x8 (BLACK) !
11 [F60-06010204 HAMKI/ 16 BALL 3/16 8
12 |B/T876-3x3 N LIRS HOLLOW RIVET 3x3 2
13 [F60-06010203 ERETE 2 SPRING )
14 85-06010403 Bk B THRUST WASHER !
15 |JIS B 407-PAOTY  |shdr Z#LEPAOT) COVER, BACK UP 1
16 [JIS B 2401-P40 7B §39.7x 3.5 0-RING 839 Tx@3. 5 1
17 |140-10000001 WAMKL/S BALL 1/8 1
18 |F60-06010004 EIFiEE PISTON !
19 |F60-06010006 AMKI/3) BALL 3/32 4
20 |Fe0-06010007 WRR TRAY, STEEL BALL !
20 [F60-06010008 EEEE SPRING 4
22 |F60-06010009 WA § 2x6. 8 ROLLER ¢ 2x6. 8 )
23 |P60-06010010 EA# 4 WASHER 1
M |GB/TI0 1NI0XL 5% RS AEERNI0x 125 x 40 (2 )| SCREW M10xT. 25%40 (BLACK) 1
5 11s B 24014 HEEEWE G Tx03.5  |0-RING $23. 703 )
20 |JIS B 2407-PUTY  |EEMEPUT PISTON, BACK UP 1
2T |F60-06000200 B HiERA FREE PISTON ASSY 1
28 |F60-06000201 EhiEE FREE PISTON |
9 [F60-06000102 NELAE RING, SNAP-ROLL 1
300 |F60-06000101 EE M PISTON 0IL BOX 1
3 [F60-06000011 e RING, SNAP-ROLL 1
3 [F60-06000002 LR E BOTTOM, 0IL BOX 1
33 |P60-06000003 EE#E SPRING )
34 [F60-06000004 JEE#R WASHER )
35 |6B/7893.1-32 LEREZEN (KE) RING, SNAP CIRCLIP 32 (BLACK) 1
36 |P60-06000001 Wi bk HOUSING 1
37 |185-06010009 HHEAT SCREW 1
3 |0B/T3452.1-99x ¢ 2.2 [0 B9 2 0-RING ¢9xp2. 2 1
39 |T85-06010002 Ah#E1/16 BLOCK, CYLINDER 3
40 [F60-06030000 AR MOTOR ASSY 1
41 [6B/T70. 1-M5x20 KX A0 (KE) SCREW 520 (BLACK) 3
40 |1AS0 F404 31-065  |[WFEG64. 4x93.1 0-RING B64. 4xp 3. 1 1
43 |P60-06000008 TR EB FIFTER B 1
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FHEAT: |HERARS
PARTS NAME: POWER TRIM&TILT ASSY
N, PART N0, DESCRIPTION DESCRIPTION QT REVARKS
5B |EHRS AR (B EHAR X %8 &t
44 |Pg0-06000009 BB WASHER, FIFTER B |
45 |P60-06000007 TRBHEGT. 6381, 4 0-RING @ 7. 6x1. 4 )
46 [F60-06000006 HEEA FIFTER 4 2
47 |185-06020015 FHRHES17. 531, 65 0-RING @17, 539 2. 65 1
48 [F60-06000005 FHRAR SCREW, MANUAL RELEASE 1
49 |cB/7893.1-20 HAEMEEL RING, SNAP-ROLL 1
50 [F60-06000010 wRREER MOTOR LINK 1
51 [F60-06020000 W R4 MOTOR ASSY 1
2 [6B/T70. 1-M5x45 WA AEAMSS (KE) SCREW 5x45 (BLACK) 4
53 [6B/T70. 1-M5x30 AR AEANR30 (KE) SCREW M5x30 (BLACK) !
54 |6B/170.1-M3x25 WA RS (KE) SCREW M3x25 (BLACK) !
55 |P60-06020015 LRRBERN VALVE PLATE 1
56 [Po0-06020014 GeR%EE SPRING 1
57 | F60-06020009 Wi REE SCREW, VALVE LOCK 1
58 |F60-06020008 BEREE SPRING 1
59 [F60-06020006 B % BODY , RELIEF VALVE 1
60 |F60-06020007 BRESOH B4 5915 |0-RING ¢4, SxB 1. S I
61 [F60-06020001 R Rk GEAR PUMP BODY 1
62 |0B308-3 HAGH) BALL 3 )
63 |F60-06020100 BREEAAE PISTON, SHUTTLE ASSY 4 1
64 |6B/T896-3 FofEs (K2) RING, SVAP CIRCLIP 3(BLACK) !
65 |F60-06020102 Bad WASHER )
66 |F60-06020101 HAREEA PISTON, SHUTTLE A 1
67 |F60-06020103 BREE0RESS. 6xpL1.5  |0-RING #8. 6x@1. 5 1
68 |F60-06020004 RREEEE SPRING )
69 [F60-06020200 R EBA PISTON, SHUTTLE ASSY B 1
70 |F60-06020201 RRIEES PISTON, SHUTTLE B 1
71 | F60-06020005 AT ¢ 4x25. 8 ROLLER ¢ 4x25. 8 )
1| F60-06020002 A GEAR A 1
73 | F60~06020003 #48 GEAR B |
T4 | 185-06010205 RT3 PIN, VALVULA SUPORTE 1
75 | 185-06010204 R 7% 3t SEAL, VALVE 1
76 | 6B308-4 A4 BALL 4 6
7 | F60-06020013 R E SEAT, RELIEF VALVE 1
78 | F60-06020012 BREEOHESS. 5815 |0-RING ¢5. 5%p1. 5 1
79 [F60-06020010 wRhEE GEAR PUMP COVER 1
80 |F60-06020011 B E SEAT, UNILATERAL VALVE )
81 |F60-06020017 BRI BODY, UNILATERAL VALVE )
80 |F60-06020018 B R0AEeT. 591, 5 0-RING @7, 5%B1. 5 )
83 |F60-06020019 FE¥E SPRING )
84 |F60-06020020 FHEER PLATE 1
85 |F60-06020021 1% 3 SEAT, PLATE 1
86 [0B/T70.1-M3x5 WA (RE) SCREW 13x5 (BLACK) 1
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R4t |FORA (FR)
PARTS NAME: | MANUAL TILT QIANUAL CONTROL)

SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |Rf5E B4R () B4 G %e &

1 (6B/T5783-M10x1. 25%30 [/~ & #A2ML0x1. 25x30 BOLT M10x1. 25x30 )

) |P60-00000015 E#E 10 WASHER 10 )

3 [re0-00000011 HERL T4 PIN !

4 [160-01020000 XL TRIM & TILT ASSY 1

5 [160-01020001D e HANDEL 1

6 [F60-00000012 R BUSH A 1

7 [F60-00000013 kLo BUSH B 1

8 [F40-00000006D AAHMR ANODE 1

9 [CB/T820-M6x25 TFEFT LB Nox2s SCREW M6x25 1
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R4

RmEA ALt

PARTS NAME:

LINK ROD ASSY

SN, PART NO. DESCRIPTION DESCRIPTION Ve
SBEH  |RERT FHELH(EX) FHAR G HE
L [185-08000100W BEARAHE CONTROL CABLE, ASSY )
2 |F25-010100120 Bk ED NUT , PLASTIC 1
3 |TASO PA04-24-016 OB FHHE 0-RING 1
4 |F25-07000006W ARG RS BHE /S| THIN LOCKNUT 2
5 |6B/197.1-10 T4E 10 WASHER 10 3
6 [T60-01000001 BHEEH LINK ROD 1
7 |F25-07000304W KBRS NUT 3/8" 1
g [F25-07000303W Bhdg TUBE , BOLT |
9 |F25-07000301W 8 A LINK ROD , TURNING |
10 |F25-07000302W ¥R BOLT 1
1 [160-07000300V AR LINK ROD ASSY 1
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2aELh | By
PARTS NAVE: ELECTRICAL SYSTEN I
SN, PART NO. DESCRIPTION DESCRIPTION ny REMARKS
SBSE | F0ES FEEHEX) FEAHED e ki
I |T60-07010000 g eatk CONTROL BOX ASS'Y 1
)| SK60 %k CLAWP )
3| F15-130002008 RAFXA% STARTING SWICH ASS' Y 1
& | T85-08000100 BYEE (H1) CONTROL CABLE, TEN PI 1
S| F15-11000002% BASTEM PLATE , CONTROL BOX 1
6 |GB/T819. 2-5x12 TEETEET Wk 12 SCREW PAN HEAD MSX12 )
T FI5-13020007% i | THR THROTTLE HANDLE , INCHING 1
8 | FL5-13000003W n A BUSH , CAM )
9 | FL5-13020006W MR E BUSH , HANDLE 1
10| F15-11000001% ES T ET BLOCK , RUBBER 1
11 [ F15-13000014¥ BEPE TACKET , CABLE 1
10 |F4-01090401 AE %A% STOPER |, 1ANG ROPE 4SS Y 1
13 | 15130004008 REFRAH ENGINE STOP SWICH ASS'Y 1
14 | FLS-130002030 W5 p INSULATED PLUG 'B" )
15 | FLs-13000202 BRELA INSULATED PLUG "A" 1
16 | F15-13020001% g)ez COVER , CONTROL BOX 1
17 [ F15-13000013W UL EK SYALL COVER , CONTROL BOY |
18 | F15-13020005W HH4E B WASHER "B" | VAVE 1
19 [FI15-130201008 REREA( LOCKED DISK 48§'Y 1
0 | FL5-130200000 A% TORSION SPRING 1
0| FI5-13020003% B4E% EACH LOCKED PULLEY 1
20| F15-13020004% RAREEER PLATE , PULLEY SPRING |
23 | GB/T818-4x6 TR LEANXG PAN HEAD SCREV X6 )
14 [F5-130200008 U244 COVER 4SS Y, CONTROL BOX 1
25 |GB/T5783-48x30 g X3 BOLT M8X30 1
2 |B/197.1-8 T4E 8 VASHER 8 |
27 T20-130003008 ek e JACHINE , COVTROL ACCELEROGRAPH 1
28| F15-13000007W YHeE VASHER 1
9 [GB/T896-6 Fo#E 6 PIN , COTTER 6 3
30| F25-07000007W BENZEL D CONTROL CABLE TIE_IN "B’ )
3 [ ELS-130000020 itk CAM MECHANISM 1
3 | GB/T818-3x14 TR L B3R PAN HEAD SCREW M3K14 )
3 [FI5-130008008 WA x INCHING SWITCH 1
3 [FI5-13000003% kS S PLATE 1
35 [F15-13000004¥ EGR:E PULLEY |
3| F15-13000001W EGES 38 SHIFT SPRING PLATE "B’ 5
31 [ FI5-12000016W 7l 16 MARK 16 |
3| GB/T6170-U6 ~AGE N NUT M6 3
39| F15-13000008V ERARE h WRARABLE PLATE , CAM MACHANISM | 1
40 | F15-13000700V &R SHIFT SWING LINK 1
40 | FI5-13000601W AT EE A% ADJUSTER FASTNESS ASSY 1
42 | GB/T578345x25 NS W55 BOLT M5x25 )
43 |B/T6170-H5 NABES NUT 13 )
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S
PARTS NAVE: ELECTRICAL SYSTRM I
SN, PART NO. DESCRIPTION DESCRIPTION ny REMARKS
SBEE | BB EEAR () B4R GED g ki
44 [FI5-130003008 R BUZZER ASST !
45 |F15-130006000 5 B4 ADIUSTER PIN 1
46 |6B/T5287-6 SARE 6 BIG WASHER 6 3
7 |F15-13000006W EHRER WEARABLE PLATE 1
48 |FI5-130000110 THEIE BUSH , SHIFT SWING LINK 1
49 [F15-13000012W ) n BRACKET , CONTROL BOX 1
S0 [F15-120000130 ik 13 WARK 13 |
0 [FIS-13000015W AEM COVER , VATERPROOF 1
0 |FI5-130000100 B FRRAE BLOCK , CONTROL HANDLE 1
53 |6B/1936. 1-5 EHELE 5 WASHER , LOCKED § )
54 |GB/T819. 2518 + AL AT M58 SCREV, PAN HEAD M5x18 7
55 [E4-L0040100W RAF XAk SWITCH ASSY, TILT 1
6 |F15-13010001 BYFH CONTROL HANDLE |
7 [F15-13010002 BUFE CONTROL HANDLEBAR |
58 {6B/T84. 5-ST4. 812 TR L EAEAST4 §x 1) (SCREN, PAY HEAD ST, 8x12 |
59 |GB/T818-M4x10 TR A LB 10 SCREW, PAN HEAD N4X10 3
60 |F15-13010009W BUFRE COVER , CONTROL HANDLE |
61 |F15-13010003W %% SPRING , COMPRESSION 1
60 |F15-13000004 Y el PART , ORIENTATION CONTROL 1
63 |F15-13010008W Rl R PLATE , ORIENTATION PART |
64 |6B/T820-N6x90 TEEH LR THeX90 SCREW, PAN HEAD M6x90 3
65 |B4-07000015 FRITER CHAFING PLATE, WIRE |
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PARTS NAME:




TOOT 3

PAGE 51 OF 36

FUMLH: | KANER (64)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
B | B4R AR AR %E &t
L |T60-05010000 HLARHLE 4 4 CRANKCASE ASSY 1
1 [T60-05010201 A (RANKCASE 1
3 |F25-00000014 A4 D8x1) DOVEL PIN (8x12 )
4 [T60-05010100 ik CYLINDER CASE 1
5 |0B/197.1-8 T4E 8 WASHER 8 20
6 |T60-05010001 s M8xd0 BOLT M8x40 6
7 |GB/197.1-10 T48 10 WASHER 10 8
§  |140-05000030 B M10x1. 25555 BOLT M10x1. 2553 8
9 |160-05000014 BA440 OlxDTx155 AIR PIPE A ®2x®7x255 1
10 [115-04000013 e xE C (LIP SPRING C.0IL PIPE 8
11 |T15-03010202 b WATER NIPPLE 4
12 |T85-05010300 ER:Y Rk 0IL NIPPLE ASSY 1
13 |T85-05010400 % 41D 0IL NIPPLE ASSY B 3
14 |160-05000015 E5 %8 OO Txdds AIR PIPE B ®2x®7x445 |
15 |160-05000016 BA40 0l DTx350 AIR PIPE C ®2x®7x350 |
16 |160-05000017 FA%D ©xd7x170 AIR PIPE D ®2x®7x170 )
17 [F25-05000016 REE% PIPE CLANP |
18 |6B/T5783-M6x16 A fER Nexl6 BOLT Méx16 )
19 |GB/T97. 1-6 T4E 6 WASHER 6 2
20 [T60-05000009 ik ANODE, COVER )
20 |T60-05000008 MAREHE ANODE, SEAL CIRCLE )
20 |T60-05000007 il ANODE )
23 |185-05020403 W 30xd7x7 0IL SEAL 30x47x7 1
24 |160-0502020 W 180325 0IL SEAL 18x32x5 1
25 |T60-05020205 i FAR0RE 65, 8x2.4 0 RING 65. 8x2. 4 1
26 |160-05020201 EIDILS HOUSING, 0IL SEAL |
2T |T60-05020204 EGH S G HOUSING, RUBBER BOND 1
28 |160-05020200 3 A HOUSING ASSY |
29 |GB/T5783-M6x20 AR Mex20 BOLT Méx20 3
30 |160-05000044 H R BRACKET |
31 |6B/T5783-Mgx12 Ak Mexl) BOLT Méx12 |
30 |6B/T5783-M6x25 A s Mex)s BOLT Méx25 4
33 [T60-05000010 HANET 4 GASKET, INNER COVER 1
34 |160-03000011 BENE INNER COVER, EXHAUST 1
35 |T60-05000012 FAEF 4 GASKET, OUTER COVER 1
3 |T60-05000013 #5002 OUTER COVER, EXHAUST |
37 |185-01030006 %+ CLANP 1
38 |6B/T5783-Mx35 AR Mox3s BOLT Méx35 16
39 [F15-07010021 ThEE COVER, THERMOSTAT 1
40 [F15-07010022 TREEH GASKET, THERMOSTAT 1
41 |T15-04000010 TR THERMOSTAT 1
1 |185-05000003 g H 4 GASKET 1
43 [F15-04000002 HwEE PLUG, DRAIN 0IL 1




TOOT 3

FUMLH: | KANER (84)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HEEH | EAEE AR ER ARG H i
4 |160-05000019 Kol &Y BANGING HOOK , ENGINE 1
45 |6B/T5783-M8x20 AR N8x20 BOLT M8x20 )
46 | T60-05000001 Alg At GASKET, CYLINDER HEAD 1
47 | T60-05000002 Al CYLINDER COVER 1
48 [T40-05000100 BEBA N THERMO SWITCH, ASSY |
49 {T60-05000003 AHNETE S GASKET, CYLINDER COVER 1
50 |T60-05000004 Al OUTER COVER, CYLINDER 1
51 |BPRTHS XLE BPRTHS SPARK PLUG 3
52 T40-05000031 AR M8x70 BOLT 8x70 14
53 |T85-05020003 M 30t 2 36X4046 0L SEAL 1
54 |T60-05020104 RERA FH) QUILL BEARING (WITHPIN) | 1
55 [120-06020115 0R) B45x). 65 0-RING 45x2. 65 |
56 [160-05020101 fo 8 kA SWING BLOCK 4 1
s [140-05020103 BB WEARING PIECE, CONNECTING ROD| 6
5§ |T60-05020105 #H CONNECTING ROD 3
59 |T60-05020104 BA A QUILL BEARING 3
60 [T60-05020106 # 4 FLSkB SWING BLOCK B )
61 |T40-05020010 BHRTHA BEARING )
61 [T40-05020107 BB CIRCLIP )
63 |T60-05020108 KHEE SEAL RING )
64 |160-05020109 d AR C SWING BLOCK C )
65 |T60-05020110 34 FL D SWING BLOCK D |
66 |T60-05020110-1 Rt % TAM, SWING BLOCK 1
67 |T60-05020102 e PIN, CRANKSHAFT 3
68 [185-05020007 EEAE WASHER, PISTON 6
69 [T60-05020006 k%4 02, 5x17.862-2, 4 NEEDLE ROLLER @2. 5x17.862-2| 84
70 |T40-05020006 EEHSHE CIRCLIP, PISTON PIN 6
71 |160-05020002 EEH PIN, PISTON 3
7 |160-05020001 EE PISTON 3
713 |T20-06020004-1 EER PISTON RING 6
74 |T60-05020100 th 4 AT A1 CRANKSHAFT  ASSY 1
75 |T40-05020011 W s & 6306 QUILL BEARING 1
76 |T60-05020001 HAEM K LOCATING PIECE, BEARING |
77 |6B/T879. 3-3K10 B A 43X 10 PIN 3110 )
78 | T60-05020400 AL CRANKSHAFT BEARING ASSY |
79 |160-05000000 RAME K ENGINE ASSY 1
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FUELT (WET (BB
PARTS NAME:  |APPENDIX 1 (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE | RI4T AR ER ARG %8 i
1 [T60-05040001-1 IR 5 5t GASKET, VALVE SEAT !
1 |T60-05040001 IR 5 54 GASKET, VALVE SEAT 1
3 |T60-05000803 HAHFEEHE SEAL, INTAKE SILENCER 3
4 |160-05000003 Al e B H GASKET, CYLINDER COVER |
5 |T60-05000001 AliE 44 GASKET, CYLINDER HEAD 1
6 [F15-07010022 HEELH GASKET, THERMOSTAT 1
7 |160-05000010 FANEEHE GASKET, INNER COVER 1
8 |160-05000012 #ASEEHE GASKET, OUTER COVER |
9 |185-05020003 i 4 1 3 3 30K46X6 0IL SEAL 1
10 |120-06020115 0 B 45x2. 65 0-RING 45x2. 65 1
11 |185-05020403 i3t 30xd7x7 0IL SEAL 30x47x7 |
12 |160-05020202 i3 18x32x5 0IL SEAL 18x325 1
13 [760-05020205 W Z OB 65, 8x2. 4 0 RING 65.8x2. 4 |
14 |6B/T3452. 1932, 5x1. 8 [ AT % £ E 03, 5x1. 8 SEAL, FILTER CUP 1
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FAEA e (s
PARTS NAME:  |APPENDIX I (REPAIR KIT)
N PART N0, DESCRIPTION DESCRIPTION q REVARKS
5BEW  |R44S AR B4 5 ) %8 i
I |T60-00000005 Gl GASKET, ENGINE |
) |T60-02010002 A GASKET, OUTLET MANIFOLD 1
316002000004 BEDTHE SEAL, OUTLET 1
£ 16002000002 EBETHE SEAL, OUTLET MANIFOLD |
5 [F40-00000002 ALEERERE RUBBER PLUG, UPPER CASING 1
6 |185-04000011 AR 88 i H 9x 195 OIL SEAL 9x19x3, CAM SHAFT | 1
7 |JASO F404 31-50 EHOR E49. 4x3.1 0-RING 49. 4x13.1 1
8§ |T85-04000402 KEAR INNER SHELL, VATER PUMP 1
9 [185-04000300 KE# TMPELLER, VATER PUMP 1
10 |185-04000017 SMYR UPPER GASKET, OUTER PLATE 1
11 |T85-04000016 IREDS OUTER PLATE 1
12 |T85-04000015 ST E S LOVER GASKET, OUTER PLATE 1
13 [T85-04000014 KR 5 44 GASKET, WATER PUNP BASE 1
14 |T85-04000204 A BEOR B46. Tx3. 1 0~ RING, WATER PUNP BASE 1
15 |185-04000202 LSk 0IL SEAL 4
16 |F4-03000024 EWAEES GASKET 2
17 |785-04000603 ATZE0WE 0-RING, COVER 1




T60 ZF PAGE T OF V
FALH | R RbLE
PARTS NAME:  [PARTS CATALOGUE INDEX
FHRT A5 FHRT R&/F5 R T A&/ F%
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
BPRTHS 28-51 F15-07060001 23-3 F15-13020001W 48-16
JASO F404 31-065 43-4) F15-07080000 30-3 F15-13020002W 48-20
JASO F404 31-50 14-27 F15-07080001 30-6 F15-13020003W 48-21
JASO F404-24-016 46-3 F15-07080002 30-4 F15-13020004W 48-22
JASOF404 24-017 43-6 F15-07130303 10-31 F15-13020005W 48-18
JB/T727. 1-M10x32 5-35 F15-07150300W 23-21 F15-13020006W 48-9
JB/T7940. 1-M6 2-24 F15-07150301W 23-22 F15-13020007W 48-17
JB/T7940. 1-M6 5-18 F15-09000000 41-1 F15-13020100W 48-19
JIS B 2401-P24 43-25 F15-10000000 41-12 F25-00000004 10-17
JIS B 2401-P40 43-16 F15-10000001 41-9 F25-00000014 27-3
JIS B 2407-P24T2 43-26 F15-10000002 41-8 F25-01010009 5-25
JIS B 2407-P40T2 43-15 F15-10000003 41-7 F25-01010011 2-23
JIS FG46 43-7 F15-10010000 41-3 F25-01010012W 46-2
KOYO 26882-N 15-42 F15-10020000 41-6 F25-03000006 10-19
L44649 H1-CAP KOYO 14-19 F15-11000001W 48-10 F25-03000007 10-20
NSK 1620 14-22 F15-11000002W 48-5 F25-04000007 14-7
NTN 620715 C-3 15-55 F15-12000013W 49-50 F25-04000031 14-34
NTN HK 2526NS 15-59 F15-12000016W 48-37 F25-05000016 27-17
E4-07020015V 49-65 F15-13000001W 48-36 F25-05000025 19-2
E4-10040100W 49-55 F15-13000002W 48-31 F25-05000026 19-1
E10-01010008 3-69 F15-13000003W 48-34 F25-05090100W 23-23
F4-01090006 5-6 F15-13000004W 48-35 F25-05160021 39-6
F4-01090007 5-4 F15-13000005W 48-8 F25-05160501 39-4
F4-01090401 0-54 F15-13000006W 49-47 F25-05170201W 23-15
F4-01090401 48-12 F15-13000007W 48-28 F25-05170202W 23-16
F4-03000023 14-30 F15-13000008W 48-39 F25-05170401W 23-7
F4-03000024 14-31 F15-13000011W 49-48 F25-06000006 37-6
F4-04000030 30-1 F15-13000012W 49-49 F25-07000005W 12-20
F4-04090005 30-23 F15-13000013W 48-117 F25-07000006W 46-4
F4-04090011 30-24 F15-13000014W 48-11 F25-07000007W 48-30
F4-04120003 10-39 F15-13000015V 49-51 F25-07000301W 46-9
F4-04120106 6-49 F15-13000200W 48-3 F25-07000302W 46-10
F4-04130102 39-2 F15-13000202V 48-15 F25-07000303W 46-8
F4-05000200 10-29 F15-13000203W 10-22 F25-07000304W 46-7
F8-05000007 21-9 F15-13000203W 48-14 F40-00000002 8-15
F8-05000021 21-11 F15-13000300W 49-44 F40-00000006D 45-8
F15-00000006 8-1 F15-13000400W 6-53 F40-03000014W 10-37
F15-00000006 17-11 F15-13000400W 48-13 F60-00000011 45-3
F15-00000012 12-21 F15-13000601W 48-41 F60-00000012 45-6
F15-01010007 2-22 F15-13000602W 49-45 F60-00000013 45-7
F15-04000002 27-43 F15-13000700W 48-40 F60-00000015 45-2
F15-05000003 10-21 F15-13000800W 48-33 F60-01010001 3-65
F15-05000009 10-15 F15-13010001W 49-56 F60-01010002 2-21
F15-05000011 30-18 F15-13010002W 49-57 F60-010100034 3-56
F15-05010001 10-27 F15-13010004W 49-62 F60-01010004 2-18
F15-07000003W 10-26 F15-13010005W 49-61 F60-01010102 3-58
F15-07000016 34-21 F15-13010008W 49-63 F60-01010103 2-17
F15-07000021 21-10 F15-13010009W 49-60 F60-01010104 2-15
F15-07010021 27-39 F15-13010010W 49-52 F60-01010200 3-68
F15-07010022 27-40 F15-13020000W 48-24 F60-06000000 43-1




T60 ZF PAGE 1 OF V
FAELR |ZpEZREE
PARTS NAME:  |PARTS CATALOGUE INDEX
24k S RA/S B2 A8/ kS A8/
PART NO. PAGE/NO. PART NO. PAGE/NO, PART NO. PAGE/NO.

F60-06000001 43-36 F60-06020100 44-63 T40-05080007 30-29
F60-06000002 43-3) F60-06020101 44-66 T40-05110002 39-20
F60-06000003 43-33 F60-06020102 44-65 T40-05110003 39-21
F60-06000004 43-34 F60-06020103 44-67 T40-10000001 43-17
F60-06000005 44-48 F60-06020200 44-69 T60-00000002 2-40
F60-06000006 44-46 F60-06020201 44-10 T60-00000003 2-37
F60-06000007 44-45 F60-06030000 43-40 T60-00000004 (22+F) 8-21
F60-06000008 43-43 T15-01020400 5-1 T60-00000005 8-2

F60-06000009 44-44 T15-03010202 27-11 T60-00000006 10-24
F60-06000010 44-50 T15-04000010 27-41 T60-00000008BW 6-51
F60-06000011 43-31 T15-04000013 27-10 T60-00010001 12-31
F60-06000101 43-30 T15-04000023 30-8 T60-00010002 12-217
F60-06000102 43-29 T15-04030103 12-2 T60-00010003 12-29
F60-06000200 43-27 T20-03000006 12-28 T60-00010004 12-30
F60-06000201 43-28 T20-06000037W 6-50 T60-00010100BW (22F) 12-33
F60-06010000 43-2 T20-06020004-1 25-21 T60-00010100FW (20}) 12-33
F60-06010002 43-5 T20-06020115 25-3 T60-01000001 46-6
F60-06010003 43-4 T20-06040010 21-6 T60-01010001-D 3-57
F60-06010004 43-18 T20-06050002 12-14 T60-01010004 2-28
F60-06010006 43-19 T20-06050302 12-8 T60-01010005 2-29
F60-06010007 43-20 T20-13000500W 48-27 T60-01010006 2-30
F60-06010008 43-21 T36-04050006 39-39 T60-01010301 2-26
F60-06010009 43-22 T40-01020101 6-53 T60-01020000 45-4
F60-06010010 43-23 T40-02010003 17-1 T60-01020001D 45-5
F60-06010100 43-3 T40-02010005 17-3 T60-01030000 6-62
F60-06010200 43-8 T40-04000012 14-2 T60-01030001 5-1

F60-06010201 43-9 T40-04000013 17-10 T60-01030002 5-14
F60-06010203 43-13 T40-04000021 17-21 T60-01030003 5-16
F60-06010204 43-11 T40-05000018 19-18 T60-01030101 5-5

F60-06020000 44-51 T40-05000024 30-15 T60-01030200 6-61
F60-06020001 44-61 T40-05000027 39-38 T60-01030201 5-43
F60-06020002 44-T2 T40-05000028 39-12 T60-01030202 5-42
F60-06020003 44-173 T40-05000029 39-11 T60-02000001 8-14
F60-06020004 44-68 T40-05000030 27-8 T60-02000002 8-13
F60-06020005 44-71 T40-05000031 28-52 T60-02000003 8-12
F60-06020006 44-59 T40-05000100 21-16 T60-02000004 8-11
F60-06020007 44-6() T40-05000100 28-48 T60-02000005 (22) 8-20
F60-06020008 44-58 T40-05000704W 12-6 T60-02000007 10-25
F60-06020009 44-57 T40-05020006 25-18 T60-02010000 8-3

F60-06020010 44-19 T40-05020010 25-9 T60-02010002 8-8

F60-06020011 44-8() T40-05020011 25-24 T60-02010003 8-9

F60-06020012 44-18 T40-05020103 25-5 T60-02010005 8-10
F60-06020013 44-17 T40-05020107 25-10 T60-03000001 10-3
F60-06020014 44-56 T40-05080000 30-14 T60-03000002 10-18
F60-06020015 44-55 T40-05080001 30-20 T60-03000003 10-28
F60-06020017 44-81 T40-05080002 30-22 T60-03000004 10-23
F60-06020018 44-82 T40-05080003 30-21 T60-03000005 10-32
F60-06020019 44-83 T40-05080004 30-26 T60-03000006 10-33
F60-06020020 44-84 T40-05080005 30-27 T60-03000007 10-5
F60-06020021 44-85 T40-05080006 30-28 T60-03000008 10-9
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PAGE I OF V

THRLE |pozhEs
PARTS NAME:  [PARTS CATALOGUE INDEX
THRE IR B A8/ Tk e A
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.

T60-03000009 10-10 T60-05000100 21-117 T60-05040201 34-5

T60-03000010 10-4 T60-05000200 21-14 T60-05040202 34-6

T60-03000010BW 10-35 T60-05000300 19-3 T60-05040203 35-64
T60-03000010W 10-35 T60-05000300W 19-22 T60-05040204 35-66
T60-03000011BM 10-40 T60-05000400 32-16 T60-05040205 35-67
T60-03000012FW 10-36 T60-05000500 12-11 T60-05040206 35-61
T60-03000100 10-1 T60-05000501 12-10 T60-05040207 35-63
T60-03000200 10-14 T60-05000700 12-19 T60-05040208 34-18
T60-03000300W 23-20 T60-05000701 12-18 T60-05040209 34-13
T60-04000000 (22+) 15-63 T60-05000800 32-3 T60-05040210 35-62
T60-04000000W (20F) 15-63 T60-05000803 32-4 T60-05040211 34-24
T60-04000002 15-37 T60-05000900W 23-6 T60-05040212 34-17
T60-04000100 15-43 T60-05010000 27-1 T60-05040213 34-10
T60-04000601 15-52 T60-05010001 27-6 T60-05040214 34-9

T60-04010000BM (22F) 14-17 T60-05010100 27-4 T60-05040215 34-20
T60-04010000FW (20F) 14-17 T60-05010201 27-2 T60-05040216 34-22
T60-04020000 17-18 T60-05020001 25-20 T60-05040217 34-19
T60-05000001 28-46 T60-05020002 25-19 T60-05040218 34-12
T60-05000002 28-47 T60-050200006 25-17 T60-05040219 34-11
T60-05000003 28-49 T60-05020007 25-23 T60-05040220 34-7

T60-05000004 28-50 T60-05020100 25-22 T60-05040221 34-8

T60-05000007 27-12 T60-05020101 25-4 T60-05040222 34-4

T60-05000008 27-21 T60-05020102 25-15 T60-05040223 34-26
T60-05000009 27-20 T60-05020104 25-7 T60-05040224 34-27
T60-05000010 27-33 T60-05020105 25-6 T60-05040225 34-30
T60-05000011 27-34 T60-05020106 25-8 T60-05040226 34-31
T60-05000012 27-35 T60-05020108 25-11 T60-05040227 34-28
T60-05000013 27-36 T60-05020109 25-12 T60-05040228 34-29
T60-05000014 27-9 T60-05020110 25-13 T60-05040229 34-32
T60-05000015 27-14 T60-05020110-1 25-14 T60-05040230 34-33
T60-05000016 27-15 T60-05020200 27-28 T60-05040231 34-35
T60-05000017 27-16 T60-05020201 27-26 T60-05040232 34-36
T60-05000019 28-44 T60-05020202 27-24 T60-05040233 34-39
T60-05000020 12-1 T60-05020204 27-27 T60-05040234 34-40
T60-05000021 19-16 T60-05020205 27-25 T60-05040235 35-65
T60-05000022 19-17 T60-05020300 25-2 T60-05040236 35-45
T60-05000023 19-21 T60-05020400 25-26 T60-05040237 35-48
T60-05000024 21-7 T60-05030000 19-7 T60-05040238 34-43
T60-05000025 21-5 T60-05030001 19-13 T60-05040239 35-52
T60-05000026 21-15 T60-05030004 23-12 T60-05040240 35-49
T60-05000030 30-17 T60-05030100 19-15 T60-05040241 35-50
T60-05000032 30-19 T60-05030200 19-12 T60-05040242 35-51
T60-05000033 30-16 T60-05030300 19-8 T60-05040243 35-56
T60-05000034 30-11 T60-05030400BW 23-24 T60-05040244 35-58
T60-05000036 30-2 T60-05030400FW 23-24 T60-05040245 35-57
T60-05000038 21-3 T60-05040001 32-17 T60-05040246 35-47
T60-05000039 12-3 T60-05040001-1 32-9 T60-05040247 35-46
T60-05000040 12-23 T60-05040002 32-8 T60-05040248 35-53
T60-05000042 40-46 T60-05040100 32-10 T60-05040249 34-42
T60-05000044 27-30 T60-05040200 34-1 T60-05040250 34-41
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PARTS NAME:  |PARTS CATALOGUE INDEX
24k S RA/S B2 A8/ kS A8/
PART NO. PAGE/NO. PART NO. PAGE/NO, PART NO. PAGE/NO.

T60-05040251 35-44 T85-01010701BW 6-56 T85-04000003-1 14-20
T60-05050000 39-1 T85-01010702BW 6-58 T85-04000003-2 14-20
T60-05050001 39-7 T85-01010703BW 6-59 T85-04000003-3 14-20
T60-05050002 39-5 T85-01010705BW 6-60 T85-04000003-4 14-20
T60-05050043 39-40 T85-01020001 2-10 T85-04000003-5 14-20
T60-05050100 40-45 T85-01020002 3-60 T85-04000003-6 14-20
T60-06000000 37-1 T85-01020003 3-59 T85-04000003-7 14-20
T60-06000001 37-4 T85-01020004 2-43 T85-04000004-1 15-41
T60-06000002 37-2 T85-01020005 2-42 T85-04000004-2 15-41
T60-06000003 37-18 T85-01020006 3-44 T85-04000004-3 15-41
T60-06000004 37-1 T85-01020007 3-45 T85-04000004-4 15-41
T60-06000005 37-12 T85-01020008 2-11 T85-04000004-5 15-41
T60-06000006 37-15 T85-01020010 3-48 T85-04000004-6 15-41
T60-06000007 37-13 T85-01030002 5-12 T85-04000004-7 15-41
T60-06000601 12-17 T85-01030002-1 5-13 T85-04000006 14-36
T60-06000602 12-15 T85-01030003 6-46 T85-04000007 15-40
T60-06000603 12-16 T85-01030005 5-15 T85-04000008 14-29
T60-07000300W 46-11 T85-01030006 27-37 T85-04000009 14-26
T60-07010000 48-1 T85-01030007 5-24 T85-04000011 14-25
T60-08000004 37-17 T85-01030008 6-48 T85-04000013 17-9

T60-09000001 37-3 T85-01030009 5-38 T85-04000014 14-16
T60-09000002 37-16 T85-01030010 5-36 T85-04000015 14-10
T60-09000003 37-5 T85-01030011 5-34 T85-04000016 14-9

T6-05000706 19-14 T85-01030012 5-31 T85-04000017 14-8

T85-00000001 3-52 T85-01030013 5-27 T85-04000018 14-18
T85-00000002 3-51 T85-01030014 5-29 T85-04000020 15-61
T85-00000003 2-4 T85-01030015 5-20 T85-04000021 15-62
T85-00000004 3-49 T85-01030016 5-21 T85-04000022 15-38
T85-00000007 2-39 T85-01030017 5-22 T85-04000023 14-33
T85-00000011 17-16 T85-01030018 5-41 T85-04000024 17-17
T85-00000012 17-8 T85-01030102 5-11 T85-04000025 17-19
T85-00000016 3-64 T85-01030200 5-8 T85-04000026 17-20
T85-00000017 3-62 T85-01030301 5-26 T85-04000027 15-60
T85-00000019 3-50 T85-01030500 5-39 T85-04000200 14-11
T85-00000020 3-46 T85-02000002 17-4 T85-04000201 14-12
T85-0000006 2-41 T85-02000005 2-1 T85-04000202 14-14
T85-00000100 3-53 T85-02010004BM 17-2 T85-04000203 14-15
T85-00010008 12-35 T85-02010004FW 17-2 T85-04000204 14-13
T85-00010010 12-25 T85-02010010 8-1 T85-04000300 14-6

T85-00010200 12-34 T85-02020001 2-8 T85-04000401 14-4

T85-01010003 2-20 T85-02020002 2-17 T85-04000402 14-5

T85-01010007 3-63 T85-02020003 2-5 T85-04000404 17-17

T85-01010203 2-16 T85-02020004 2-6 T85-04000405 17-6

T85-01010206 2-32 T85-02020100 2-9 T85-04000500 15-51
T85-01010207 2-33 T85-03000006 10-34 T85-04000501 15-50
T85-01010208 2-34 T85-03000007 10-38 T85-04000502 15-46
T85-01010210 2-25 T85-03000010 10-8 T85-04000503 15-47
T85-01010400 3-55 T85-03000011 10-2 T85-04000504 15-48
T85-01010403 3-54 T85-04000001 14-35 T85-04000505 15-49
T85-01010700BW 6-55 T85-04000002 14-21 T85-04000506 15-45
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T85-04000507 15-44 T85-06010002 43-39
T85-04000600 15-56 T85-06010009 43-37
T85-04000601 15-58 T85-06010204 44-75
T85-04000603 15-57 T85-06010205 44-14
T85-04000604 15-54 T85-06010403 43-14
T85-04000606-1 15-53 T85-06020015 44-417
T85-04000606-2 15-53 T85-07000007 37-11
T85-04000606-3 15-53 T85-08000100W 46-1
T85-04000606—-4 15-53 T85-08010100 48-4
T85-04000606-5 15-53
T85-04000606-6 15-53
T85-04000606-7 15-53
T85-05000003 27-42
T85-05000022 23-8
T85-05000023 23-11
T85-05000039 19-6
T85-05000040 40-47
T85-05000042BW 6-52
T85-05010300 27-12
T85-05010400 27-13
T85-05020003 25-1
T85-05020007 25-16
T85-05020403 27-23
T85-05030002 23-17
T85-05030003 23-14
T85-05030004 23-13
T85-05030200 23-19
T85-05060012 12-22
T85-05060500 32-14
T85-05070001 39-18
T85-05070002 39-19
T85-05070006 39-14
T85-05070007 39-15
T85-05070008 39-13
T85-05070009 39-17
T85-05070010 39-16
T85-05070011 39-23
T85-05070012 39-24
T85-05070013 39-28
T85-05070014 39-25
T85-05070015 39-27
T85-05070016 39-26
T85-05070017 39-29
T85-05070018 39-30
T85-05070019 39-32
T85-05070020 39-31
T85-05070021 39-33
T85-05070022 39-34
T85-05070023 39-3
T85-05160236 32-13






